r .-(j-_ -
““#” CERPASS TECHNOLOGY CORP. Report No.: SEFI11409003

FCC TEST REPORT

According to

FCC CFR Title 47 Part 15 Subpart C

Applicant : MAXWEST TELECOM

Address : 11037 warner ave #201 fountain valley, ca, 92708 USA
Manufacturer : MAXWEST TELECOM

Address : 11037 warner ave #201 fountain valley, ca, 92708 USA
Equipment : Tablet

Model No. : TAB PHONE 76DC

Trade Name - MAXWEST

FCCID : ONGTABPHONE76DC

* The test result refers exclusively to the test presented test model / sample.

* Without written approval of Cerpass Technology Corp. the test report shall not be
reproduced except in full.

* The test report must not be used by the clients to claim product certification approval by
NVLAP or any agency of the Government.

Cerpass Technology Corp. Issued Date : Sep 10, 2014
Tel:86-512-6917-5888 Fax: 86-512-6917-5666 Page No. : 10f67
FCC ID : ONGTABPHONE76DC



CERPASS TECHNOLOGY CORP.

Report No.: SEFI11409003

—

Report of Measurements and Examinations

Table of Contents

1.1 List of Measurements and Examinations ................cc 6
2. Test Configuration of Equipment under Test ........cccccciimiiiicccisnmrrir s irsscsssscsr s ss s sssms e s s s sssms s e e e eessnnsns
2.1 Feature of Equipment UNder TeSt ... ..o e 7
2.2 Carrier Frequency of ChannEIS ..........cooiiiiiiiiiiiiiiec e e e e e s et ee e e e e e s e ennes 8
2.3 TeStMaNner ... 9
2.4 Description Of TEST SYSIEM ....coiiiiiie e e e e e e e e e eeaaeeean 10
2.5 General Information of Test ... 11
2.6 Measurement Uncertainty ... 11
B T o) =Y o] B T =T [T =T 4 =T o
R Tt IS = 1 o b= o Y o] o] [Tox=1 o L= PRSP PPPRPRN: 12
3.2  Antenna Construction and Directional Gain ...........cccooioiiiiiiiiiiiiicccccccccccececeeeece e 12
4. Test of Conducted EMISSION........ccccuiiiiiiiiiiiiir it mn e s s e e s s e e s e nnnns
g T =1 I o ST RSR 13
4.2 TESE PIOCEAUIES ......eeeiiiieieie ittt ettt e e e e e st e et e e e e e s e abb e e e e e e e e e e annbeeeeeas 13
G T Y/ o o= T LTS B0 1= (o J S 14
4.4  Measurement EQUIDMENT ...ttt e it e e e aeeeereeaeeeaereaeennae 14
4.5  TeStRESUILANA DAta ......coooiiiiiiiiiiiiiieeeeeeeeeeeeeeeeee ettt e e e e e e e e e e s e aeeeeeeeeeeeeaeeeaeaaaaeareraaraanae 15
5. Test of Radiated EMISSION ........c.ciiiiiiiiiiii s
5.1 =TS 0 1 01 SRS PPPPPPPPPPPPPPRt 17
5.2 ST PrOCEAUIES......eeee ettt e e ettt e e e e et e e e e e e e s bbb et e e e e e e e aaanne 17
TR B Y/ o (or= | B =T AT (3o PSSR 18
5.4  Measurement EQUIPMENT ... ... s 19
5.5  Test ReSUIt @nd Data ... naan 20
ST © T o T 1= I = =T 0T 1V T L o T P
G T 1Y B I o 1| SRS UR PSPPI 33
8.2 ST PrOCEAUIES ...ttt e e oottt e e e s ettt e e e e e e s bbb ee e e e e e e e aaanne 33
6.3 TESE SELUP LAYOUL ...ttt et e e e et e e abe e e 33
6.4  Measurement EQUIPMENT ... ... s 33
6.5 Test ResUIt @nd Data ... s 34
7. Maximum Peak OULPUL POWET .........ooccceiieiiiiicccsceie e e sss s ssssssse s s s s s s ssmns s e e e s s s mnme e e e nesn s snnmnnnnseesnnnnnn
71 =TS 0 T 01 S PP PPPPPPPPPPPPPPRE 42
7.2 TESEPIOCEAUIE ...ttt e oo ettt e e e s ettt et e e e e e s e bbb ae e e e e e e e aaanees 42
7.3 TESESELUP LAYOUL ...ttt e aa et e e st et e e e st e e e e s abeeeeeaae 42
7.4  Measurement EQUIPMENT ... 42
7.5 Test ResUIt @nd Data ... naan 43
8. Band Edges Measurement ..........c.ceeueeeemememememmmmmmmememnmememennmensnnmsnsnsnsnsnsnsssssssnsnsssmsmsmnmsmsmsmsnsnsnsnsnsnsnnnsnsnsnsnns
G T 1= B N o 1| SRS PRPROPRPRN 46
8.2 TESE PIrOCEAUIE ...ttt e oottt e e e e et e e e e e e e s e bbb ae e e e e e e e aaannes 46
8.3 TESE SELUP LAYOUL ...ttt e e e e abe e e 46

Cerpass Technology Corp.
Tel:86-512-6917-5888 Fax: 86-512-6917-5666

Issued Date : Sep 10, 2014
Page No. :2o0f67
FCCID : ONGTABPHONE76DC



~ CERPASS TECHNOLOGY CORP. Report No.: SEFI1409003
8.4  Measurement EQUIPMENT ... ... s 46
8.5  Test ResUIt @nd Data ... naan 47
8.6  Restrict Band Emission Measurement Data............oocuuiiiiiiiiiiiiii e 56
9. Power Spectral DENSItY ......cccceiiiiiiriiniiir i ———————— 58
S T ] 1 o o 1| RO PRPROPRPRRN: 58
S B 1= =3 G o 07 = o [ 58
0.3 TeSE SEIUP LAYOUL ... ..ottt e e e e e et e e e e e e s e aab b e e e e e e e e e seannraneraaeeeaaanne 58
9.4  Measurement EQUIPMENT ...ttt e e e e e e e e e e e e e e e e e e e e e annes 58
9.5  TeSt RESUIE @Nd D@ata .......coiiiiiiiii et a e e e e 59
10. Restricted Bands of Operation ... s 67
O T = o 1= 11 o =T [ (= 0 1= o | PPNt 67
®
Cerpass Technology Corp. Issued Date : Sep 10, 2014
Tel:86-512-6917-5888 Fax: 86-512-6917-5666 Page No. : 30f67

FCCID - ONGTABPHONE76DC



<

C
“%#” CERPASS TECHNOLOGY CORP.

Report No.: SEF11409003

Document history

Attachment No.

Date

Description

Cerpass Technology Corp.

Tel:86-512-6917-5888 Fax: 86-512-6917-5666

Issued Date : Sep 10, 2014

Page No.
FCC ID

1 4 of 67
: ONGTABPHONE76DC



L, -(.j. S
““#” CERPASS TECHNOLOGY CORP. Report No.: SEFI1409003

FCC TEST REPORT

according to

FCC CFR Title 47 Part 15 Subpart C

Applicant : MAXWEST TELECOM

Address : 11037 warner ave #201 fountain valley, ca, 92708 USA
Manufacturer : MAXWEST TELECOM

Address : 11037 warner ave #201 fountain valley, ca, 92708 USA
Equipment : Tablet

Model No. : TAB PHONE 76DC

Trade Name - MAXWEST
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| HEREBY CERTIFY THAT :
The measurements shown in this test report were made in accordance with the procedures given
in ANSI C63.4 — 2009 and the energy emitted by this equipment was passed

CISPR PUB. 22 and FCC Part 15 in both radiated and conducted emission class B limits.
Testing was carried out on Sep 10, 2014 at Cerpass Technology Corp.

Signature

7 A

Miro Chueh/ Technical director
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1. Report of Measurements and Examinations

1.1 List of Measurements and Examinations

FCC Rule |. Description of Test Result
15.203 . Antenna Requirement Pass
15.207 . Conducted Emission Pass
15.209 . o
15.247(d) | Radiated Emission Pass
15.247(a)(2) |. 6dB Bandwidth Pass
15.247(b) |. Maximum Peak Output Power Pass
15.247(d) |. 100kHz Bandwidth of Frequency Band Edges Pass
15.247(e) |. Power Spectral Density Pass
1.1307
1.1310 ;
21091 . RF Exposure Compliance Pass
2.1093
Cerpass Technology Corp. Issued Date : Sep 10, 2014
Tel:86-512-6917-5888 Fax: 86-512-6917-5666 Page No. : 6 0of 67
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2. Test Configuration of Equipment under Test

2.1 Feature of Equipment under Test

Tablet Model No: TAB PHONE 76DC
WLAN

802.11b: CCK, DQPSK, DBPSK
Spreading 802.11g: 64 QAM, 16 QAM, QPSK, BPSK

802.11n: BPSK, QPSK,16QAM, 64QAM

Frequency Range

802.11b/g/n(20MHz): 2412-2462MHz
802.11n(40MHz): 2422-2452MHz

Number of 802.11b/g/n (20MHZz):11

Channels 802.11n (40MHz): 7
802.11b: 1, 2, 5.5, 11Mbps

Data Rate 802.11g: 6, 9, 12, 18, 24, 36, 48, 54Mbps
802.11n: MCS0~MCS7

Antenna PIFA Antenna 1.5 dBi

Cerpass Technology Corp.

Tel:86-512-6917-5888 Fax: 86-512-6917-5666
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2.2 Carrier Frequency of Channels

For 2.4G 802.11b, 802.11g, 802.11n (20MHz)

Channel Frequency(MHz) Channel Frequency(MHz)
01 2412 07 2442
02 2417 08 2447
03 2422 09 2452
04 2427 10 2457
05 2432 11 2462
06 2437 --- -

For 2.4G 802.11n (40MHz)

Channel Frequency(MHz) Channel Frequency(MHz)
01 - 08 2447
02 -—- 09 2452
03 2422 -—- -—-
04 2427 -—- -—-
05 2432 --—- -—-
06 2437 --- ---
07 2442 --- ---

Cerpass Technology Corp.
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2.3 Test Manner

Test Manner

a During testing, the interface cables and equipment positions were varied according
to 47 CFR, Part 2, Part 15
b Adjust the EUT at the test mode and the test channel. Then test.

The test modes:

The EUT transmitting and receiving with one antenna working at b/g/n mode.

The chip set MT6627 supports 802.11 b/g/n configuration was finally used in this report.
The worst-case data rates are determined to be as follows for each mode based on
investigation by measuring the average power, peak power and PPSD across all data rates,
bandwidths, and modulations.

The worst-case data rates:

IEEE802.11b mode: Channel Low (2412MHz), Channel Mid (2437MHz) and Channel High
(2462MHz) with 1Mbps data rate were chosen for full testing.

IEEE802.11g mode: Channel Low (2412MHz), Channel Mid (2437MHz) and Channel High
(2462MHz) with 6Mbps data rate were chosen for full testing.

IEEE 802.11n Standard-20 MHz Channel mode: Channel Low (2412MHz), Channel Mid
(2437MHz) and Channel High (2462MHz) with MCSO0 data rate were chosen for full testing.
IEEE 802.11n Wide-40 MHz Channel mode: Channel Low (2422MHz), Channel Mid
(2437MHz) and Channel High (2452MHz) with MCSO0 data rate were chosen for full testing.
Then, the EUT configuration and cable configuration of the above highest emission mode
was recorded for all final test items.

Cerpass Technology Corp. Issued Date : Sep 10, 2014
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2.4 Description of Test System

No Device Manufacturer | Model No. Description
N/A | N/A N/A N/A N/A
Use Cable:
No. Cable Quantity Description
N/A | N/A N/A N/A
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2.5 General Information of Test

Test Site:

Cerpass Technology Corp.

Performand Location :

215006, China

No.66,Tangzhuang Road, Suzhou Industrial Park, Jiangsu

NVLAP LAB Code :

200814-0

FCC Registration Number : 916572, 331395

IC Registration Number :

7290A-1, 7290A-2

VCCI Registration Number :

T-343 for Telecommunication Test
C-2919 for Conducted emission test
R-2670 for Radiated emission test below 1GHz
G-227 for Radiated emission test above 1GHz

Laboratory accreditation

VEl NVMA@@ (N)NEMKO

NULAF LAR CODE ZUUELED

2.6 Measurement Uncertainty

29

TUVRheinland

Measurement ltem Measurement Frequency Polarization Uncertainty
Conducted Emission 9 kHz ~ 30 MHz LINE/NEUTRAL 12.71 dB
Vertical 4.11 dB
Radiated Emission 30 MHz ~ 25GHz
Horizontal 4.10 dB
Occupied Bandwidth -—- -— 17500 Hz
Maximum Peak Output
— - 1.4 dB
Power
Band Edges - - 12.2dB
Power Spectral Density | --- - 12.2dB
Cerpass Technology Corp. Issued Date : Sep 10, 2014
Tel:86-512-6917-5888 Fax: 86-512-6917-5666 Page No. : 11 of 67
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3. Antenna Requirements
3.1 Standard Applicable

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be used

with the device.

And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of directional gain
greater than 6dBi are used, the power shall be reduced by the amount in dB that the directional gain

of the antenna exceeds 6dBi.

3.2 Antenna Construction and Directional Gain

Antenna Model: SF415A
Antenna type: PIFA Antenna
Antenna Gain: 1.5 dBi

Cerpass Technology Corp. Issued Date : Sep 10, 2014
Tel:86-512-6917-5888 Fax: 86-512-6917-5666 Page No. : 12 of 67
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4. Test of Conducted Emission

4.1 Test Limit

Conducted Emissions were measured from 150 kHz to 30 MHz with a bandwidth of 9 KHz on the
120 VAC power and return leads of the EUT according to the methods defined in ANSI
C63.4-2003 Section 3.1. The EUT was placed on a nonmetallic stand in a shielded room 0.8
meters above the ground plane as shown in section 2.2. The interface cables and equipment
positioning were varied within limits of reasonable applications to determine the position produced

maximum conducted emissions.

Frequency Quasi Peak Average
(MHz) (dB u V) (dB u V)
0.15-0.5 66-56* 56-46*
0.5-5.0 56 46
5.0-30.0 60 50

*Decreases with the logarithm of the frequency.

4.2 Test Procedures
The EUT was setup according to ANSI C63.4, 2003 and tested according to DTS test
procedure of Oct 2002 KDB558074 for compliance to FCC 47CFR 15.247 requirements.
The EUT was placed on a platform of nominal size, 1 m by 1.5 m, raised 80 cm above the
conducting ground plane. The vertical conducting plane was located 40 cm to the rear of the
EUT. All other surfaces of EUT were at least 80 cm from any other grounded conducting
surface. The EUT and simulators are connected to the main power through a line impedance
stabilization network (LISN). The LISN provides a 50 ohm /50uH coupling impedance for the
measuring equipment. The peripheral devices are also connected to the main power through a
LISN. (Please refer to the block diagram of the test setup and photographs)
Each current-carrying conductor of the EUT power cord, except the ground (safety) conductor,
was individually connected through a LISN to the input power source.
The excess length of the power cord between the EUT and the LISN receptacle were folded
back and forth at the center of the lead to form a bundle not exceeding 40 cm in length.
Conducted emissions were investigated over the frequency range from 0.15MHz to 30MHz

using a receiver bandwidth of 9kHz.

Cerpass Technology Corp.
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4.3 Typical Test Setup

| f ’_k_l_‘ o |
i | A P ﬁ\’ 80cm E
E 4 HJ \ )
i | 80cm —© E
| 0// —© |
i [ LisN vy LISN |,
4.4 Measurement Equipment
Instrument/Ancillary | Manufacturer | Model No. | Serial No. [ Calibration Date | Valid Date.
Test Receiver R&S ESCI 100565 2014.03.24 2015.03.23
AMN R&S ESH2-Z5 100182 2014.09.11 2015.09.10
Two-Line V-Network R&S ENV216 100325 2013.12.04 2014.12.03
FCC-TLISN-
ISN FCC 20379 2014.03.24 2015.03.23
T2-02
FCC-TLISN-
ISN FCC 20380 2014.03.24 2015.03.23
T4-02
FCC-TLISN-
ISN FCC 20381 2014.03.24 2015.03.23
T8-02
ISN TESEQ ISN ST08 30175 2014.03.24 2015.03.23
Current Probe R&S EZ-17 100303 2014.04.04 2015.04.03
Passive Voltage R&S ESH2Z3 | 100026 | 2014.0324 |2015.03.23
Probe
Pulse Limiter R&S ESH3-z22 100529 2014.03.24 2015.03.23
Temperature/ |\ heng | ZC1-11 |CEP-TH-004| 2014.0331 | 2015.03.30
Humidity Meter

Cerpass Technology Corp.
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4.5 Test Result and Data

Test Mode :
AC Power :

Temperature :

Mode 1: USB link Notebook PC

Pressure(mbar) :

AC 120V/60Hz Phase : LINE
26°C Humidity : 60%
1002 Date: 2014/09/11

100,00 dBuV

a0 3 IJI:\-

h
S

-..'f‘illl
l'l.ﬂ-'. ',r '“rU‘IrJ' ﬁ Llh"lffd;hn M.MWW}“ r%

FCC_ClazzR_QPF

N %%ﬂ )‘J'J'A’/%'f,f)ﬁ'l\lr B f}_ﬁw
W
0.0
0.150 us IMHz] 5 30.uon
No. | Frequency Factor Reading Level Limit Margin Detector
(MHz) (dB) (dBuV) (dBuV) (dBuV) (dB)
1 0.1620 10.13 45.86 55.99 65.36 -9.37 QP
2 0.1620 10.13 32.17 42.30 55.36 -13.06 AVG
3 0.2420 10.12 33.18 43.30 62.02 -18.72 QP
4 0.2420 10.12 19.57 29.69 52.02 -22.33 AVG
5 0.4700 10.16 31.64 41.80 56.51 -14.71 QP
6 0.4700 10.16 21.99 32.15 46.51 -14.36 AVG
7 1.3020 10.16 24.79 34.95 56.00 -21.05 QP
8 1.3020 10.16 16.97 27.13 46.00 -18.87 AVG
9 9.1340 10.26 19.35 29.61 60.00 -30.39 QP
10 9.1340 10.26 8.47 18.73 50.00 -31.27 AVG
11 22.2620 10.38 24.09 34.47 60.00 -25.53 QP
12 22.2620 10.38 16.51 26.89 50.00 -23.11 AVG

Note: Measurement Level = Reading Level + Correct Factor

Cerpass Technology Corp.
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Test Mode : Mode 1: USB link Notebook PC

AC Power : AC 120V/60Hz Phase : NEUTRAL
Temperature : 26°C Humidity : 60%
Pressure(mbar) : 1002 Date: 2014/09/11

100,00 dBu¥

FCO_ClazzR_QP
=

1

50 Lty

M y
Y e Pl
| 'llJ-‘-rIf.Jul 1'5-'1-" \]‘\" #‘ "Mf *wﬁwwﬂw ﬁ;"ﬂ'% iu‘.lif,"ﬂ\‘w-""
Mg w\ﬁ J

0. 1450 0.5 IMHz) ] 30.0oo
No. | Frequency Factor Reading Level Limit Margin Detector
(MHz) (dB) (dBuV) (dBuV) (dBuV) (dB)
1 0.1780 10.13 44.03 54.16 64.58 -10.42 QP
2 0.1780 10.13 32.21 42.34 54.58 -12.24 AVG
3 0.4700 10.15 31.26 41.41 56.51 -15.10 QP
4 0.4700 10.15 21.88 32.03 46.51 -14.48 AVG
5 1.0500 10.18 30.87 41.05 56.00 -14.95 QP
6 1.0500 10.18 23.50 33.68 46.00 -12.32 AVG
7 1.2940 10.18 30.39 40.57 56.00 -15.43 QP
8 1.2940 10.18 20.61 30.79 46.00 -15.21 AVG
9 2.2180 10.18 27.79 37.97 56.00 -18.03 QP
10 2.2180 10.18 23.35 33.53 46.00 -12.47 AVG
11 8.9700 10.27 21.52 31.79 60.00 -28.21 QP
12 8.9700 10.27 10.19 20.46 50.00 -29.54 AVG

Note: Measurement Level = Reading Level + Correct Factor

Cerpass Technology Corp. Issued Date : Sep 10, 2014
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5. Test of Radiated Emission

5.1 Test Limit

Radiated emissions from 9 KHz to 25 GHz were measured according to the methods defines in
ANSI C63.4-2003. The EUT was placed, 0.8 meter above the ground plane, as shown in section
5.6.3. The interface cables and equipment positions were varied within limits of reasonable
applications to determine the positions producing maximum radiated emissions

For unintentional device, according to § 15.109(a), except for Class A digital devices, the field
strength of radiated emissions from unintentional radiators at a distance of 3 meters shall not

exceed the following values:

5.2

FIELD STRENGTH MEASUREMENT
FREQUENCIES(MHz) (microvolts/meter) | DISTANCE(meters)

0.009~0.490 2400/F(kHz) 300
0.490~1.705 24000/F(kHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3

For unintentional device, according to CISPR PUB.22, for Class B digital devices, the general
requirement of field strength of radiated emissions from intentional radiators at a distance of 10
meters shall not exceed the below table.

Frequency Distance Radiated
(MHz) Meters (dB p V/ m)
30-230 10 30

230-1000 10 37

Test Procedures

a. The EUT was placed on a rotatable table top 0.8 meter above ground.

The EUT was set 3 meters from the interference receiving antenna which was mounted on the

top of a variable height antenna tower.
The table was rotated 360 degrees to determine the position of the highest radiation.

d. The antenna is a broadband antenna and its height is varied between one meter and four
meters above ground to find the maximum value of the field strength both horizontal polarization

and vertical polarization of the antenna are set to make the measurement.

e. For each suspected emission the EUT was arranged to its worst case and then tune the
antenna tower (from 1 M to 4 M) and turn table (from 0 degree to 360 degrees) to find the

maximum reading.

f. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified

bandwidth with Maximum Hold Mode.

g. If the emission level of the EUT in peak mode was 3 dB lower than the limit specified, then
testing will be stopped and peak values of EUT will be reported, otherwise, the emissions which
do not have 3 dB margin will be repeated one by one using the quasi-peak method and

reported.

Cerpass Technology Corp.
Tel:86-512-6917-5888 Fax: 86-512-6917-5666
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h. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in peak mode also complies with the limit in
average mode), then testing will be stopped and peak values of EUT will be reported, otherwise,
the emissions will be measured in average mode again and reported.

5.3 Typical Test Setup

Below 1GHz Test Setup

Antenna

Equipment under Test

———
——— «  Testdistance —P|
0.8M
Turn Table
. \ Ground Plane
Receiver
Above 1GHz Test Setup
Antenna
4@ Equipment under Test
—
- 3t 4"1
.60
Turn Table

MM,
-
\ \Absnrher
Ground Plane

Receiver

Issued Date : Sep 10, 2014
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5.4 Measurement Equipment

Instrument Model No. Manufacturer Serial No. Calibration Date Valid Date.
EMI Test
_ R&S ESCI 100563 2014.02.10 2015.02.09
Receiver
H64 Preamplifier HP 8447F 3113A05582 2014.03.24 2015.03.23
Preamplifier Agilent 8449B 3008A02342 2014.03.24 2015.03.23
Ultra
Broadband R&S HL562 100362 2014.05.24 2015.05.23
Antenna
Broad-Band
Schwarzbeck | BBHA9120D 9120D-619 2014.05.24 2015.05.23
Horn Antenna
Broad-Band
Schwarzbeck BBHA9170 9170-348 2013.11.04 2014.11.03
Horn Antenna
Spectrum
R&S FSP40 100324 2014.03.23 2015.03.24
Analyzer
Temperature/
o Zhicheng ZC1-11 CEP-TH-002 2014.03.31 2015.03.30
Humidity Meter

Cerpass Technology Corp.
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5.5 Test Result and Data
The 9kHz-30MHz spurious emission is under limit 20dB more.

5.5.1 Test Result and Data of Transmitter

Under 1G:
Engineer :Matt
Site : EMC Lab AC 102 Time : 2014-09-09
Limit : FCC_CLASS_B_03M_QP Margin : 6
EUT : Tablet Probe : VERTICAL/ HORIZONTAL
Power : AC 120V/60Hz Note : Normal Link
Frequency | AntPol. | Correct | Reading | Measure | Limit 3m Safe Detector
(MHz) H/V Factor level Level (dBuV/m) | Margin mode
(dB) (dBuV) | (dBuV/m) (dB) (PK/QP)
252.1499 H -8.74 48.54 39.8 46 -6.2 QP
359.9854 H -4.41 46.18 41.77 46 -4.23 QP
377.1924 H -4.95 47.51 42.56 46 -3.44 QP
480.7161 H -1.1 42.81 41.71 46 -4.29 QP
600.814 H -1.05 42.34 41.29 46 -4.71 QP
960.3269 H 3.17 39.31 42.48 54 -11.52 QP
56.0406 \ -16.94 52.33 35.39 40 -4.61 QP
251.9242 \ -8.74 49.24 40.5 46 -5.5 QP
359.8542 \ -4.41 49.64 45.23 46 -0.77 QP
480.3487 \ -1.1 4467 43.57 46 -2.43 QP
500.8574 \ -2.2 40.72 38.52 46 -7.48 QP
600.521 \ -1.05 4467 43.62 46 -2.38 QP

Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. Measurement Level = Reading Level + Correct Factor
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CERPASS TECHNOLOGY CORP. Report No.: SEFI1409003
Above 1G:
Engineer : Matt
Site : EMC Lab AC 102 Time : 2014-09-09
Limit : FCC_15_03M_PK Margin : 6
EUT : Tablet Probe : VERTICAL/ HORIZONTAL
Power : AC 120V/60Hz Note : Transmit by 802.11b (2412MHz)
Freq. | Ant.Pol| Peak | AV |Ant./CL Peak AV Safe 11, etector
v : ’ Actual Fs Margin
(MHz) H/V Reading | Reading CF Limit Limit (dB) Mode
@BuV) | @Buv)| @B) | Peak AV [P @Buv/m) (PK/QP)
(dBuV/m)|(dBuV/m)
4827.61 \% 49.34 39.64 7.84 57.18 47.48 74.00 54.00 -6.52 | average
7237.62 \'% 37.82 27.72 16.95 54.77 44.67 74.00 54.00 -9.33 | average
4827.31 H 47.13 39.82 6.53 53.66 46.35 74.00 54.00 -7.65 | average
7238.74 H 38.69 28.22 15.48 54.17 43.70 74.00 54.00 -10.30 | average
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2. Measurement Level = Reading Level + Correct Factor
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CERPASS TECHNOLOGY CORP. Report No.: SEFI1409003
Engineer : Matt
Site : EMC Lab AC 102 Time : 2014-09-09
Limit : FCC_15_03M_PK Margin : 6
EUT : Tablet Probe : VERTICAL/ HORIZONTAL
Power : AC 120V/60Hz Note : Transmit by 802.11b (2437MHz)
Freq. | Ant.Pol| Peak | AV |Ant./CL Peak AV Safe 11, etector
v : ’ Actual Fs Margin
(MHz) H/V Reading | Reading CF Limit Limit (dB) Mode
@BuV) | @Buv)| @B) | Peak AV [P @Buv/m) (PK/QP)
(dBuV/m)|(dBuV/m)
4878.81 Vv 47.28 40.66 6.85 54.13 47.51 74.00 54.00 -6.49 | average
7317.76 \Y% 42.61 32.22 15.52 58.13 47.74 74.00 54.00 -6.26 | average
4879.62 H 48.81 39.75 6.85 55.66 46.60 74.00 54.00 -7.40 | average
7319.61 H 39.64 29.74 15.48 55.12 45.22 74.00 54.00 -8.78 | average
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2. Measurement Level = Reading Level + Correct Factor
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Engineer : Matt
Site : EMC Lab AC 102 Time : 2014-09-09
Limit : FCC_15_03M_PK Margin : 6
EUT : Tablet Probe : VERTICAL/ HORIZONTAL
Power : AC 120V/60Hz Note : Transmit by 802.11b (2462MHz)
Freq. | Ant.Pol| Peak | AV |Ant./CL Peak AV Safe 11, etector
v : ’ Actual Fs Margin
(MHz) H/V Reading | Reading CF Limit Limit (dB) Mode
@BuV) | @Buv)| @B) | Peak AV [P @Buv/m) (PK/QP)
(dBuV/m)|(dBuV/m)
4927.51 Vv 51.66 39.54 6.99 58.65 46.53 74.00 54.00 -7.47 | average
7389.82 \Y% 39.37 30.52 15.60 54.97 46.12 74.00 54.00 -7.88 | average
4927.95 H 46.59 39.62 6.99 53.58 46.61 74.00 54.00 -7.39 | average
7388.82 H 37.94 29.81 15.60 53.54 4541 74.00 54.00 -8.59 | average
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2. Measurement Level = Reading Level + Correct Factor
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Engineer : Matt
Site : EMC Lab AC 102 Time : 2014-09-09
Limit : FCC_15_03M_PK Margin : 6
EUT : Tablet Probe : VERTICAL/ HORIZONTAL
Power : AC 120V/60Hz Note : Transmit by 802.11g (2412MHz)
Freq. | Ant.Pol| Peak | AV |Ant./CL Peak AV Safe 11, etector
v : ’ Actual Fs Margin
(MHz) H/V Reading | Reading CF Limit Limit (dB) Mode
@BuV) | @Buv)| @B) | Peak AV [P @Buv/m) (PK/QP)
(dBuV/m)|(dBuV/m)
4827.85 Vv 48.61 38.64 6.53 55.14 45.17 74.00 54.00 -8.83 | average
7237.61 \Y% 41.72 30.81 15.48 57.20 46.29 74.00 54.00 -7.71 | average
4826.76 H 48.61 36.34 6.53 55.14 42.87 74.00 54.00 -11.13 | average
7238.62 H 40.67 29.71 15.48 56.15 45.19 74.00 54.00 -8.81 | average
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2. Measurement Level = Reading Level + Correct Factor
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Engineer : Matt
Site : EMC Lab AC 102 Time : 2014-09-09
Limit : FCC_15_03M_PK Margin : 6
EUT : Tablet Probe : VERTICAL/ HORIZONTAL
Power : AC 120V/60Hz Note : Transmit by 802.11g (2437MHz)
Freq. | Ant.Pol| Peak | AV |Ant./CL Peak AV Safe 11, etector
v : ’ Actual Fs Margin
(MHz) H/V Reading | Reading CF Limit Limit (dB) Mode
@BuV) | @Buv)| @B) | Peak AV [P @Buv/m) (PK/QP)
(dBuV/m)|(dBuV/m)
4876.19 Vv 47.67 38.59 6.85 54.52 45.44 74.00 54.00 -8.56 | average
7315.67 \Y% 37.29 29.54 15.52 52.81 45.06 74.00 54.00 -8.94 | average
4875.97 H 47.19 37.81 6.85 54.04 44.66 74.00 54.00 -9.34 | average
7316.94 H 38.37 28.62 15.52 53.89 44.14 74.00 54.00 -9.86 | average
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2. Measurement Level = Reading Level + Correct Factor
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Engineer : Matt
Site : EMC Lab AC 102 Time : 2014-09-09
Limit : FCC_15_03M_PK Margin : 6
EUT : Tablet Probe : VERTICAL/ HORIZONTAL
Power : AC 120V/60Hz Note : Transmit by 802.11g (2462MHz)
Freq. | Ant.Pol| Peak | AV |Ant./CL Peak AV Safe 11, etector
v : ’ Actual Fs Margin
(MHz) H/V Reading | Reading CF Limit Limit (dB) Mode
@BuV) | @Buv)| @B) | Peak AV [P @Buv/m) (PK/QP)
(dBuV/m)|(dBuV/m)
4928.64 Vv 50.15 39.81 6.99 57.14 46.80 74.00 54.00 -7.20 | average
7389.76 \Y% 38.94 29.97 15.60 54.54 45.57 74.00 54.00 -8.43 | average
4927.97 H 49.18 38.51 6.99 56.17 45.50 74.00 54.00 -8.50 | average
7389.54 H 38.94 28.64 15.60 54.54 44.24 74.00 54.00 -9.76 | average
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2. Measurement Level = Reading Level + Correct Factor
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Engineer : Matt
Site : EMC Lab AC 102 Time : 2014-09-09
Limit : FCC_15_03M_PK Margin : 6
EUT : Tablet Probe : VERTICAL/ HORIZONTAL
Power : AC 120V/60Hz Note : Transmit by 802.11n (20MHz) (2412MHz)
Freq. | Ant.Pol| Peak | AV |Ant./CL Peak AV Safe 11, etector
v : ’ Actual Fs Margin
(MHz) H/V Reading | Reading CF Limit Limit (dB) Mode
@BuV) | @Buv)| @B) | Peak AV PN @Buv/m) (PK/QP)
(dBuV/m)] (dBuV/m)
4829.75 Vv 47.85 40.65 6.53 54.38 47.18 74.00 54.00 -6.82 | average
7237.24 v 42.25 31.58 15.48 57.73 47.06 74.00 54.00 -6.94 | average
4828.54 H 50.52 39.52 6.53 57.05 46.05 74.00 54.00 -7.95 | average
7236.67 H 40.25 31.58 15.48 55.73 47.06 74.00 54.00 -6.94 | average
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2. Measurement Level = Reading Level + Correct Factor
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Engineer : Matt
Site : EMC Lab AC 102 Time : 2014-09-09
Limit : FCC_15_03M_PK Margin : 6
EUT : Tablet Probe : VERTICAL/ HORIZONTAL
Power : AC 120V/60Hz Note : Transmit by 802.11n (20MHz) (2437MHz)
Freq. | Ant.Pol| Peak | AV |Ant./CL Peak AV Safe 11, etector
¢ ’ ’ Actual Fs Margin
(MHz) H/V Reading | Reading CF Limit Limit (dB) Mode
@BuV) | @Buv)| @B) | Peak AV [P @Buv/m) (PK/QP)
(dBuV/m)|(dBuV/m)
4778.52 Vv 50.61 40.85 6.85 57.46 47.70 74.00 54.00 -6.30 | average
7315.64 v 40.15 27.69 15.52 55.67 43.21 74.00 54.00 -10.79 | average
4878.52 H 48.65 41.56 6.85 55.50 48.41 74.00 54.00 -5.59 | average
7315.91 H 39.95 27.71 15.52 55.47 43.23 74.00 54.00 -10.77 | average
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2. Measurement Level = Reading Level + Correct Factor
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Engineer : Matt
Site : EMC Lab AC 102 Time : 2014-09-09
Limit : FCC_15_03M_PK Margin : 6
EUT : Tablet Probe : VERTICAL/ HORIZONTAL
Power : AC 120V/60Hz Note : Transmit by 802.11n (20MHz) (2462MHz)
Freq. | Ant.Pol| Peak | AV |Ant./CL Peak AV Safe 11, etector
v : ’ Actual Fs Margin
(MHz) H/V Reading | Reading CF Limit Limit (dB) Mode
@BuV) | @Buv)| @B) | Peak AV [P @Buv/m) (PK/QP)
(dBuV/m)|(dBuV/m)
4927.61 Vv 48.64 40.83 6.99 55.63 47.82 74.00 54.00 -6.18 | average
7389.74 \Y% 42.84 29.94 15.61 58.45 45.55 74.00 54.00 -8.45 | average
4928.03 H 48.64 39.87 6.99 55.63 46.86 74.00 54.00 -7.14 | average
7388.67 H 41.51 29.61 15.61 57.12 45.22 74.00 54.00 -8.78 | average
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2. Measurement Level = Reading Level + Correct Factor
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Engineer : Matt
Site : EMC Lab AC 102 Time : 2014-09-09
Limit : FCC_15_03M_PK Margin : 6
EUT : Tablet Probe : VERTICAL/ HORIZONTAL
Power : AC 120V/60Hz Note : Transmit by 802.11n (40MHz) (2422MHz)
Freq. | Ant.Pol| Peak | AV |Ant./CL Peak AV Safe 11, etector
¢ ’ ’ Actual Fs Margin
(MHz) H/V Reading | Reading CF Limit Limit (dB) Mode
@BuV) | @Buv)| @B) | Peak AV [P @Buv/m) (PK/QP)
(dBuV/m)|(dBuV/m)
4847.67 Vv 49.84 38.61 6.61 56.45 45.22 74.00 54.00 -8.78 | average
7269.82 v 37.68 28.62 15.50 53.18 44.12 74.00 54.00 -9.88 | average
4847.73 H 48.64 37.62 6.61 55.25 44.23 74.00 54.00 -9.77 | average
7267.68 H 37.54 28.81 15.50 53.04 4431 74.00 54.00 -9.69 | average
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2. Measurement Level = Reading Level + Correct Factor
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Engineer : Matt
Site : EMC Lab AC 102 Time : 2014-09-09
Limit : FCC_15_03M_PK Margin : 6
EUT : Tablet Probe : VERTICAL/ HORIZONTAL
Power : AC 120V/60Hz Note : Transmit by 802.11n (40MHz) (2437MHz)
Freq. | Ant.Pol| Peak | AV |Ant./CL Peak AV Safe 11, etector
¢ ’ ’ Actual Fs Margin
(MHz) H/V Reading | Reading CF Limit Limit (dB) Mode
@BuV) | @Buv)| @B) | Peak AV [P @Buv/m) (PK/QP)
(dBuV/m)|(dBuV/m)
4877.84 Vv 48.91 38.61 6.85 55.76 45.46 74.00 54.00 -8.54 | average
7314.82 v 41.42 28.59 15.52 56.94 44.11 74.00 54.00 -9.89 | average
4877.62 H 47.82 37.51 6.85 54.67 44.36 74.00 54.00 -9.64 | average
7314.72 H 40.53 28.49 15.52 56.05 44.01 74.00 54.00 -9.99 | average
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2. Measurement Level = Reading Level + Correct Factor
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Engineer : Matt
Site : EMC Lab AC 102 Time : 2014-09-09
Limit : FCC_15_03M_PK Margin : 6
EUT : Tablet Probe : VERTICAL/ HORIZONTAL
Power : AC 120V/60Hz Note : Transmit by 802.11n (40MHz) (2452MH)
Freq. | Ant.Pol| Peak | AV |Ant./CL Peak AV Safe 11, etector
¢ ’ ’ Actual Fs Margin
(MHz) H/V Reading | Reading CF Limit Limit (dB) Mode
@BuV) | @Buv)| @B) | Peak AV [P @Buv/m) (PK/QP)
(dBuV/m)|(dBuV/m)
4907.62 Vv 47.81 39.64 6.92 54.73 46.56 74.00 54.00 -7.44 | average
7359.72 \Y% 39.67 27.72 15.57 55.24 43.29 74.00 54.00 -10.71 | average
4907.61 H 47.84 39.98 6.92 54.76 46.90 74.00 54.00 -7.10 | average
7359.72 H 38.56 26.68 15.57 54.13 42.25 74.00 54.00 -11.75 | average
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2. Measurement Level = Reading Level + Correct Factor
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6. Occupied Bandwidth

6.1 Test Limit

Systems using digital modulation techniques may operate in the 902 - 928 MHz, 2400 - 2483.5
MHz, and 5725- 5850 MHz band. The minimum 6 dB bandwidth shall be at least 500 kHz.

6.2 Test Procedures
a. The transmitter output was connected to the spectrum analyzer.
b. Set RBW of spectrum analyzer to 1~5% of the emission bandwidth and VBW = 3x RBW.
c. The 6 dB bandwidth is defined as the total spectrum the power of which is higher than peak
power minus 6 dB.
d. The 6dB Bandwidth was measured and recorded.

6.3 Test Setup Layout

spectrum

EUT

Analvzer

6.4 Measurement Equipment

Instrument/Ancillary | Model No. |Manufacturer| Serial No. | Calibration Date | Valid Date
Spectrum Analyzer | N9010A Agilent  |MY51350515, 2013.09.29 2014.09.29
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6.5 Test Result and Data

Test Item Occupied Bandwidth
Test Mode Transmit by 802.11b
Test Date 2014-09-03
Measurement ] o
Frequency Required Limit
Channel No. Level Result
(MHz) (kHz)
(kHz)
01 2412 10080 500 Pass
06 2437 10060 500 Pass
11 2462 9634 500 Pass
Channel 01 (2412MHz)
ﬁ Agilent Spectrum Analyzer - Occupied BW @lﬂ"@_.
RL RF [500 ac | [ SENSE:INT] ALIGN AUTO [ 11:04:09 AM Sep 03,2014
Center Freq 2.412000000 GHz | Center Freq: 2.412000000 GHz Radio Std: None Frequency
= Trig: Free Run Avg|Hold:>10/10
‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 0.7 dB
10 dBidiv Ref 20.70 dBm
liLog
n7 Center Freq||
0 2.412000000 GHz|
930 B
-19.3
293
-39.3
-49.3
-59.3
o CF Step
5.000000 MHz
|Center 2.412 GHz Span 50 MHz |auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 4.8ms
Occupied Bandwidth Total Power 10.9 dBm Freq Offset
0Hz
15.036 MHz
Transmit Freq Error 9.877 kHz OBW Power 99.00 %
x dB Bandwidth 10.08 MHz x dB -6.00 dB
IMSG %STATUS
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Channel 06 (2437MHz)

BE Agilent Spectrum Analyzer - Occupied BW ===
RL 1 RF [son  ac | | [ SENSE:INT] [ ALIGN AUTO [ 11:04:50 AM Sep 03, 2014
Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None Frequency
Ty Trig: FreeRun Avg|Hold:>10/10
‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 0.7 dB
10 dBidiv Ref 20.70 dBm
fiLog
107 Center Freq||
- 2.437000000 GHz
-9.30
-19.3
293
39,3
-49.3 dldaal
59,3
e CF Step
5.000000 MHz
ICenter 2.437 GHz Span 50 MHz |Auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 4.8 ms
Occupied Bandwidth Total Power 11.4 dBm Freq Offset
0 Hz|
15.032 MHz
Transmit Freq Error 11.045 kHz OBW Power 99.00 %
x dB Bandwidth 10.06 MHz x dB -6.00 dB
IMSG %STATUS
Channel11(2462MHz)
BE Agilent Spectrum Analyzer - Occupied BW @lﬂ"@_.
RL [ RF [500 ac | [ SENSE:INT] | ALIGN AUTO [ 11:05:23 AM Sep 03,2014
Center Freq 2.462000000 GHz | Center Freq: 2.462000000 GHz Radio Std: None Frequency
= Trig: Free Run Avg|Hold:>10/10
‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 0.7 dB
10 dBidiv Ref 20.70 dBm
liLog
n7 Center Freq||
b 700 2.462000000 GHz
-5.30
-19.3
-29.3

-393

-49 3

-593

-69 3

CF Step
5.000000 MHz
|Center 2.462 GHz Span 50 MHz |auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 4.8ms
Occupied Bandwidth Total Power 11.2 dBm Freq Offset
0Hz
15.035 MHz
Transmit Freq Error 16.052 kHz OBW Power 99.00 %
x dB Bandwidth 9.634 MHz x dB -6.00 dB
IMSG %STATUS
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@
Test ltem Occupied Bandwidth
Test Mode Transmit by 802.11g
Test Date 2014-09-03
Measurement _ o
Frequency Required Limit
Channel No. Level Result
(MHZz) (kHz)
(kHz)
01 2412 16390 500 Pass
06 2437 16420 500 Pass
11 2462 16420 500 Pass
Channel 01 (2412MHz)
ﬁ Agilent Spectrum Analyzer - Occupied BW @lﬂ"@_.
RL [ RF [500 ac | [ [ SENSE:INT] | ALIGN AUTO [ 11:07:23 AM Sep 03,2014
Center Freq 2.412000000 GHz | Center Freq: 2.412000000 GHz Radio Std: None Frequency
= Trig: Free Run Avg|Hold:>10/10
‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 0.7 dB
10 dBidiv Ref 20.70 dBm
liLog
n7 Center Freq||
0 2.412000000 GHz|
930
-19.3
293
-39.3
-49.3
-59.3
o CF Step
5.000000 MHz
|Center 2.412 GHz Span 50 MHz |auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 4.8ms
Occupied Bandwidth Total Power 4.84 dBm Freq Offset
0Hz
16.599 MHz
Transmit Freq Error -1.713 kHz OBW Power 99.00 %
x dB Bandwidth 16.39 MHz x dB -6.00 dB
IMSG %STATUS
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Channel 06 (2437MHz)

BE Agilent Spectrum Analyzer - Occupied BW = F= g::_.
RL [ RF [500 ac | [ [ SENSE:INT] | ALIGN AUTO [ 11:06:51 AM Sep 03,2014
Center Freq 2.437000000 GHz | Center Freq: 2.437000000 GHz Radio Std: None Frequency
= Trig: Free Run Avg|Hold:>10/10
‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 0.7 dB
10 dBidiv Ref 20.70 dBm
liLog
n7 Center Freq||

b 700 2.437000000 GHz

-5.30

-19.3

-29.3

-393

-49 3

-593

-69 3

CF Step
5.000000 MHz
|Center 2.437 GHz Span 50 MHz |auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 4.8ms
Occupied Bandwidth Total Power 4.90 dBm Freq Offset
0Hz
16.519 MHz
Transmit Freq Error 9.939 kHz OBW Power 99.00 %
x dB Bandwidth 16.42 MHz x dB -6.00 dB
IMSG %STATUS
Channel 11 (2462MHz)
BE Agilent Spectrum Analyzer - Occupied BW @lﬂ"@_.
RL [ RF [500 ac | [ [ SENSE:INT] | ALIGN AUTO [ 11:06:20 AM Sep 03,2014
Center Freq 2.462000000 GHz | Center Freq: 2.462000000 GHz Radio Std: None Frequency
= Trig: Free Run Avg|Hold:>10/10
‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 0.7 dB
10 dBidiv Ref 20.70 dBm
liLog
n7 Center Freq||
b 700 2.462000000 GHz
-5.30
-19.3
-29.3

-393

-49 3

-593

-69 3

CF Step
5.000000 MHz
|Center 2.462 GHz Span 50 MHz |auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 4.8ms
Occupied Bandwidth Total Power 4.84 dBm Freq Offset
0Hz
16.557 MHz
Transmit Freq Error -11.572 kHz OBW Power 99.00 %
x dB Bandwidth 16.42 MHz x dB -6.00 dB
IMSG %STATUS
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Test Item Occupied Bandwidth

Test Mode Transmit by 802.11n (20MHz)

Test Date 2014-09-03

Measurement
Frequency Required Limit
Channel No. Level Result
(MHz) (kHz)
(kHz)

01 2412 17660 500 Pass
06 2437 17640 500 Pass
11 2462 17650 500 Pass

Channel 01 (2412MHz)

BE Agilent Spectrum Analyzer - Occupied BW @lﬂ"@_.
RL [ RF [500 ac | [ [ SENSE:INT] | ALIGN AUTO [ 11:08:16 AM Sep 03,2014
Center Freq 2.412000000 GHz | Center Freq: 2.412000000 GHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>10/10
‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 0.7 dB
10 dBidiv Ref 10.70 dBm
liLog
] Center Freq||
a0 2.412000000 GHz|
-19.3 SRR | TN LPEEL WY, MO, B | B Y
-29.3
393
-19.3
-69.3
-69.3
o CF Step
5.000000 MHz
|Center 2.412 GHz Span 50 MHz |auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 4.8ms
Occupied Bandwidth Total Power 3.69 dBm Freq Offset
0Hz
17.791 MHz
Transmit Freq Error 13.165 kHz OBW Power 99.00 %
x dB Bandwidth 17.66 MHz x dB -6.00 dB
IMSG %STATUS
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Channel 06 (2437MHz)

BE Agilent Spectrum Analyzer - Occupied BW = F= g::_.
RL [ RF [500 ac | [ [ SENSE:INT] | ALIGN AUTO [ 11:08:50 AM Sep 03,2014
Center Freq 2.437000000 GHz | Center Freq: 2.437000000 GHz Radio Std: None Frequency
= Trig: Free Run Avg|Hold:>10/10
‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 0.7 dB

10 dBidiv Ref 10.70 dBm
liLog

] Center Freq||
ey 2.437000000 GHz
-19.3 S —p et

293

-39.3

-193

-603

-69 3

-793

CF Step
5.000000 MHz
|Center 2.437 GHz Span 50 MHz |auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 4.8ms
Occupied Bandwidth Total Power 3.91 dBm Freq Offset
0Hz
17.727 MHz
Transmit Freq Error -2.884 kHz OBW Power 99.00 %
x dB Bandwidth 17.64 MHz x dB -6.00 dB
IMSG %STATUS
Channel 11 (2462MHz)
BE Agilent Spectrum Analyzer - Occupied BW @lﬂ"@_.
RL RF [500 ac | SENSE:INT] ALIGN AUTO [ 11:09:19 AM Sep 03,2014
Center Freq 2.462000000 GHz | Center Freq: 2.462000000 GHz Radio Std: None Frequency
= Trig: Free Run Avg|Hold:>10/10
‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 0.7 dB
10 dBidiv Ref 10.70 dBm
liLog
] Center Freq||
ey 2.462000000 GHz
193 et 0 s ol |ogall eal
293
-39.3

-193

-603

-69 3

-793

CF Step
5.000000 MHz
|Center 2.462 GHz Span 50 MHz |auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 4.8ms
Occupied Bandwidth Total Power 3.99 dBm Freq Offset
0 Hz|
17.760 MHz
Transmit Freq Error -7.494 kHz OBW Power 99.00 %
x dB Bandwidth 17.65 MHz x dB -6.00 dB
IMSG %STATUS
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Test Item Occupied Bandwidth
Test Mode Transmit by 802.11n (40MHz)
Test Date 2014-09-03
Measurement
Frequency Required Limit
Channel No. Level Result
(MHz) (kHz)
(kHz)
03 2422 35610 500 Pass
06 2437 35700 500 Pass
09 2452 35740 500 Pass

Channel 03 (2422MHz)

BE Agilent Spectrum Analyzer - Occupied BW @lﬂ"@_.
RL [ RF [500 ac | [ [ SENSE:INT] ALIGN AUTO [ 11:10:29 AM Sep 03,2014
Center Freq 2.422000000 GHz | Center Freq: 2.422000000 GHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>10/10
‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 0.7 dB
10 dBidiv Ref 10.70 dBm
liLog
] Center Freq||
a0 2.422000000 GHz|
193
-29.3
393
-49.3 et— —
-69.3
-69.3
o CF Step
5.000000 MHz
|Center 2.422 GHz Span 50 MHz |auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 4.8ms
Occupied Bandwidth Total Power 1.91 dBm Freq Offset
0Hz
36.033 MHz
Transmit Freq Error 12.634 kHz OBW Power 99.00 %
x dB Bandwidth 35.61 MHz x dB -6.00 dB
IMSG %STATUS
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Channel 06 (2437MHz)

BM Agilent Spectrum Analyzer - Occupied BW = el
RL 1 RF [son  ac | | [ SENSE:INT] [ ALIGN AUTO [ 11:11:01 AM Sep 03, 2014
Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None Frequency
Ty Trig: FreeRun Avg|Hold:>10/10
‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 0.7 dB
10 dBidiv Ref 10.70 dBm
fiLog
f.7o0 Center Freq||
5 2.437000000 GHz
-19.3
-29.3
-39.3
493 fels ——
-59.3
59,3
7 CF Step
5.000000 MHz
ICenter 2.437 GHz Span 50 MHz |Auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 4.8 ms
Occupied Bandwidth Total Power 2.75 dBm Freq Offset
0 Hz|
36.013 MHz
Transmit Freq Error -1.576 kHz OBW Power 99.00 %
x dB Bandwidth 35.70 MHz x dB -6.00 dB
IMSG %STATUS
Channel 9 (2452MHz)
BE Agilent Spectrum Analyzer - Occupied BW @lﬂ"@_.
RL [ RF [500 ac | [ [ SENSE:INT] | ALIGN AUTO [ 11:11:50 AM Sep 03,2014
Center Freq 2.452000000 GHz | Center Freq: 2.452000000 GHz Radio Std: None Frequency
[ Trig: Free Run Avg|Hold:>10/10
‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 0.7 dB
10 dBidiv Ref 10.70 dBm
liLog
] Center Freq||
ey 2.452000000 GHz
-19.3
293
-39.3
-49.3 A e
-59.3
593
o CF Step
5.000000 MHz
|Center 2.452 GHz Span 50 MHz |auto Man
Res BW 100 kHz #VBW 300 kHz Sweep 4.8ms
Occupied Bandwidth Total Power 2.55 dBm Freq Offset
0Hz
36.044 MHz
Transmit Freq Error 1.126 kHz OBW Power 99.00 %
x dB Bandwidth 35.74 MHz x dB -6.00 dB
IMSG %STATUS
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7. Maximum Peak Output Power

7.1 Test Limit

The maximum peak power shall be less 1Watt (30dBm).

The conducted output power limits specified in §15.247(b) are based on the use of transmit
antennae with directional gains that do not exceed 6 dBi. If transmit antennae with an effective
directional gain greater than 6 dBi are used, then the conducted output power from the EUT shall
be reduced as specified in §15.247(b) and (c).

7.2 Test Procedure

The transmitter output was connected to a calibrated attenuator, the other end of which was

connected to a spectrum analyzer.
“9.1.2 integrated band power method” of KDB558074 was used to test the power.

Select the “channel power” selection in “measurement” on spectrum analyzer,

The test procedure and setup as following:

Set the RBW = 1 MHz.

Set the VBW =3 MHz.

Set the span 50MHz for 802.11b/g/n(20) and 90MHz for n(40)

Set the integ BW 25MHz for 802.11b/g/n(20) and 45MHz for n(40)

Detector = peak.

Sweep time = auto couple.

Trace mode = max hold.

Allow trace to fully stabilize.

Record the power value in dBm.
The power output at the transmitter antenna port was determined by adding the value of the
attenuator to the spectrum analyzer reading.

7.3 Test Setup Layout

Spectrum

Aona lveer

7.4 Measurement Equipment

Instrument/Ancillary | Model No. | Manufacturer Serial No. Calibration Date Valid Date
Spectrum Analyzer N9010A Agilent MY51350515 2013.09.29 2014.09.29
Temperature/
o Zhicheng ZC1-11 CEP-TH-002 2014.03.10 2015.03.09
Humidity Meter
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7.5 Test Result and Data
Power output test was verified over all data rates of each mode shown as below, and then choose the

maximum power output (blue marker) for final test of each channel.

0 1 -
1 1 2 9 13.0 14.4 27.0 30.0
2 1 5.5 12 19.5 21. 7 40.5 45.0
3 1 11 18 26.0 28.9 54.0 60.0
4 1 — 24 39.0 43.3 81.0 90.0
5 1 - 36 52.0 57.8 108.0 120.0
6 1 - 48 58. 5 65.0 121.5 135.0
7 1 - 54 65.0 72. 2 135.0 150.0
8 2 — — 13.0 14.4 27.0 30.0
9 2 — — 26.0 28.9 54.0 60. 0
10 2 — — 39.0 43.3 81.0 90.0
11 2 — — 52.0 57.8 108.0 120.0
12 2 — — 78.0 86. 7 162.0 180. 0
13 2 — — 104.0 115.6 216.0 240.0
14 2 — — 117.0 130.0 243.0 270.0
15 2 — — 130.0 144.0 270.0 300.0
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Test ltem Maximum Peak Output Power
Test Mode Transmit by 802.11b
Duty cycle 99%
Test Date 2014-09-04
Channel No. Frequency Measurement (dBm) Required Limit Result
(MHz) Average Peak (dBm)
01 2412 5.67 7.01 30 Pass
06 2437 5.29 6.74 30 Pass
11 2462 5.07 6.66 30 Pass
Test ltem Maximum Peak Output Power
Test Mode Transmit by 802.11g
Duty cycle 99%
Test Date 2014-09-04
Channel No. Frequency Measurement (dBm) Required Limit Result
(MHz) Average Peak (dBm)
01 2412 4.11 5.68 30 Pass
06 2437 4.32 5.79 30 Pass
11 2462 4.45 5.73 30 Pass
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Test ltem Maximum Peak Output Power
Test Mode Transmit by 802.11n (20MHz)
Duty cycle 99%
Test Date 2014-09-04
Channel No. Frequency Measurement (dBm) Required Limit Result
(MHz) Average Peak (dBm)
01 2412 3.21 4.86 30 Pass
06 2437 3.42 4.92 30 Pass
11 2462 3.49 4.94 30 Pass
Test ltem Maximum Peak Output Power
Test Mode Transmit by 802.11n (40MHz)
Duty cycle 99%
Test Date 2014-09-04
Channel No. Frequency Measurement (dBm) Required Limit Result
(MHz) Average Peak (dBm)
03 2422 2.37 3.85 30 Pass
06 2437 2.30 3.83 30 Pass
09 2452 2.29 3.82 30 Pass
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8. Band Edges Measurement

8.1 Test Limit

Below —20dB of the highest emission level of operating band (In 100 kHz Resolution Bandwidth)

8.2 Test Procedure

a. The transmitter output was connected to the spectrum analyzer via a low lose cable.
b. Set RBW of spectrum analyzer to 100 KHz and VBW of spectrum analyzer to 300 KHz with

convenient frequency span including 100 KHz bandwidth from band edge.

c. The band edges was measured and recorded.

8.3 Test Setup Layout

o —o e
Analyeer

8.4 Measurement Equipment

Instrument/Ancillary | Model No.

Manufacturer

Serial No.

Calibration Date | Valid Date

Spectrum Analyzer | N9010A

Agilent  |MY51350515

2013.09.29 2014.09.29
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8.5 Test Result and Data

) maximum value . -
Modulation Channel Frequency in frequenc maximum Limit
Standard (MHz) quency value(dBm) (dBm)
(MHZz)
01 2412 2399.5 -45.354 -25.93
802.11b
11 2462 2484.4 -51.398 -25.88
01 2412 2400.0 -44.091 -34.19
802.11g
11 2462 2483.5 -56.359 -33.80
01 2412 2400.0 -44.547 -34.65
802.11n HT20
11 2462 2483.5 -56.644 -34.91
802.11n HT40 03 2422 2398.3 -44.744 -38.76
09 2452 2483.5 -56.158 -38.54
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Transmit by 802.11b Channel 1

Agplant Spectrem dralymer - Swept -
AL | » S0 Al ML :INT FELIGH AT L1 F58 AM S ep 05, 2514 Tm;:c.r_
Avg Type: Log-Pwr
enter Freq 2.400000000 Gpl;llg: = |_,_|| Trig: FreeRun AvgHAA 100100
IF ik o gAnen;: 30 6B
e Mkr1 2.399 5 GHz MataTuns
10 deidiv  Ref 20,00 dBm -45.354 dBm
Lag
Center Freq
2400000000 GHz
Start Freq
2350000000 GHz
Stop Freq
2 40000000 GHz
] 11 | | CF Step
‘. 10.000000 MHz
|Aute Man
Freq Offset
O Hz
Center 240000 GHz Span 100.0 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.600 ms {1001 pts)
sG gy =raus
Agplant Spectrem dralymer - Swept -
RL [ ‘I ML IR e lGH ft L12E27 BMSep 03, 2214 Tm;:c.r_
Avg Typs: Log-Pwr 3
art Freq 2500000000 EHIWG: = |_,_|| Trig: FreeRun AwgHa, 120100
IF ik o gAnen;: 30 6B
e Mkr1 5.492 5 GHz MataTuns
10 deidiv  Ref 20,00 dBm -51.382 dBm
Lag
Center Freq

13750000000 GHz

Start Freq
2500000000 GHz

Stop Freq
26 000000000 GHz

CF Step
2250000000 GHz
TR Man
.
FreqOfset
OHz
Start 2,50 GHz Stop 25.00 GHz
#Res BW 100 kHz #VEW 300 kHz Sweep 2.150 5 {1001 pts)
sG g =raus
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Transmit by 802.11b Channel 11

At Specirem dralyges - Twept 50 |- -8
o e A 1GR AT 11487 BH%ep 03, 2814 qu;:c.y_
Avg Typs: Log-Pwr TRACE 6
enter Freq 2.463500000 GHz .___.l e i el R bl
IFGnincd ow gArmn: 30 dB CET
RS Mir1 2.484 4 GHz Ao Tuna
10 dBidiv  Ref 20.00 dBm -51.392 dBm
Log
Center Freq
243500000 GHz
Start Freq
2433500000 GHz
Stop Freq
2 EXIRO0000 GHz
CF Step
10000000 MHz
‘ |Aastin Man
FreqOffset
0 Hz
Center 248350 GHz Span 100.0 MHz
#Res B 100 kHz #VEW 300 kHz Sweep 9.600 ms {1001 pts)
sG gy =raus
At Specirem dralyges - Twept 50 |- -8
RL L r Al SUMELCIRT ALIGH WL L1002 BMSep 05 2014 Frgqumc‘r
Avg Type: Log-Pwr
art Freq 2 500000000 EHIWG: = |_,_|| Trig: FreeRun AvgHA: 5100
IF Gl oo gAren: 30 68
Mkri Auto Tune
Ref OFzet 07 4B :
10 derdiv - Ref 20,00 dBm
Log
Center Freq
13. 750000000 GHz
Start Freq
2500000000 GHz
Stop Freq
28 00000000 GHz
CF Step
2250000000 GHz
¢ | lautn Man
FreqOffset
0 Hz
Start 2,50 GHz Stop 25.00 GHz
#Res BW 100 kHz #VEW 300 kHz Sweep 2.150 s {1001 pts)
sG g =raus
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Transmit by 802.11g Channel 1

At Specirem dralyges - Twept 50 |- -8
ot T - - r 2 HU T AL IGH AITL L11508 BH Sep 03, 2214 ——"
Avg Typs: Log-Pwr TRACE 6
enter Freq 2.400000000 GHz .___.l e i el R bl
IFGnincd ow gArmn: 30 dB CET
RS Mkr1 2.400 0 GHz RS Tl
10 dBidiv  Ref 20.00 dBm -44.091 dBm
Log
Center Freq
2400000000 GHz
Start Freq
2380000000 GHz
Stop Freq
2 ABO0O0000 GHz
| | | | CF Step
* 10.000000 MHz
|Aastin Man
Freq Offset
D Hz
Center 240000 GHz Span 100.0 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.600 ms {1001 pts)
sG gy =raus
At Specirem dralyges - Twept 50 |- -8
RL [ 5 A SUHAL KT ALIGH AITL 1130 BHSep 03, 2514 Fregusney
Avg Type: Log-Pwr
art Freq 2 500000000 EHIFW: — |_,_|| Trig: Fres Run AwerHedd: 00
IF Gk ow gAmnen; 30 08
1 Auto Tune
Ref Oset 07 dB Mkr1 5.
10 derdiv - Ref 20,00 dBm
Log
Center Freq
13. 750000000 GHz
Start Freq
2500000000 GHz
Stop Freq
28 00000000 GHz
CF Step
2.250000000 GHz
* |Aasts Man
Freq Offset
D Hz
Start 2,50 GHz Stop 25.00 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.150 s {1001 pts)
sG g =raus
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Transmit by 802.11g Channel 11

Agibeat Spectrem dratyrer - Swept 1 o
AL [ w S3 AL S ML IR ALIGH FITL 1121150 BM Sep 03, 2214 —F'_'_
enter Freq 2483500000 GHz Ang Type: Log-Pwr T
4 PO Famt ,_._,l Trig: Fres Rur AugiHold = 100100
IFGainck ow aArnen; 30 68
Ref ONest0.7 48 Mkr1 2.483 5 GHz il
0 deidiv  Ref 20,00 dBm -56.359 dBm
Lag
Center Freq

2 ABIE00000 GHz

Start Freq
2473500000 GHz

Stop Freq
2 BXIRO0000 GHz

CF Step
10000000 MHz
|Aastin Man
* Freq Offset
O Hz
Center 248350 GHz Span 100.0 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.600 ms {1001 pts)
sG gy =raus
At Specirem dralyges - Twept 50 |- -8
RL L r Al SUMELCIRT ALIGH WL L1311 8MSep 05 2214 Frgqumc‘r
Avg Typac P -
art Freq 2500000000 EHIPW: — |_,_|| e ﬁu?p-lm':;:?u wr
IF ik o gAnen;: 30 6B
Micr Auto Tune
Ref ONeet 0T dB :
10 derdiv - Ref 20,00 dBm
Log
Center Freq
13750000000 GHz
Start Freq
2500000000 GHz
Stop Freq
26 000000000 GHz
CF Step
2 250000000 GHz
| At Man
L § .
! Freq Offset
O Hz
Start 2,50 GHz Stop 25.00 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.150 s {1001 pts)
sG g =raus
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Transmit by 802.11n HT20 Channel 1

At Specirem dralyges - Twept 50 |
RL 1 L 52 SEHAECINT ALIGH AUITL L1450 AMSep 05 2214 Tra:gmﬂgch]r
Avg Type: Log:P 5
enter Flﬂl‘.‘l zduum GPHﬂg Fasi L.,_ll Trig: Fres Run ﬁh?ﬂ'lmﬁ‘l";r 3
IFGainclow BAran: 30 08 Select Tme‘
Mir1 2.400 0 GHz 1
Ref Ofeet 07 dB i
10deidiy  Ref 20,00 dBm -44.547 dBm
Log
View Blank‘
Trace O
More
1012
Center 240000 GHz Span 100.0 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.600 ms {1001 pts)
sG gy =raus
At Specirem dralyges - Twept 50 |- -8
RL L r o SEHAECINT ALIGH AUITL L1528 BMSep 05 20214 Frgqumc‘r
Avg Type: P ]
art Freq 2500000000GHz "] .~ Alesiespur JIEEREX,
IF Gaincl ow gAran: 30 dB
RS Mkr1 6.562 5 GHz RS Tl
10deidiy  Ref 20,00 dBm -51.872 dBm
Log
Center Freq
13750000000 GHz
Start Freq
2500000000 GHz
Stop Freq
26 AO0DO0OBD GHz
CF Step
2250000000 GHz
* [T ] Man
Freq Offset
0 Hz
Start 2,50 GHz Stop 25.00 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.150 s {1001 pts)
sG g =raus
Cerpass Technology Corp. Issued Date : Sep 10, 2014
Tel:86-512-6917-5888 Fax: 86-512-6917-5666 Page No. : 52 of 67

FCCID - ONGTABPHONE76DC



<

C
“S#” CERPASS TECHNOLOGY CORP,

Report No.: SEF11409003

Transmit by 802.11n HT20 Channel 11

Aot Spectrum Aralyrer - Swept 5 [ l-uf @'
RL [ sl A ALIGH FITL 112125 BM Sep 03, 2214 —M.;'_
z Avg Type: Log-Pwr 5
arker 1 2.483500000000 GP:II; = |_._|| Trig: FreeRun AvgHAA 100100
IFGainclow BAran: 30 4B Select Marker
bR Mkr1 2.483 5 GHz i
0 deidiv  Ref 20,00 dBm -56.644 dBm
Lag
Norm
Dt
Fixed:
! Properties*
More
1ef2
Center 248350 GHz Span 100.0 MHz
#Res B 100 kHz #VEW 300 kHz Sweep 9.600 ms (1001 pts)
sG gy =raus
At Specirem dralyges - Twept 50 |- -8
AL - - ' ALIGH ALITL L1JESE AMSep 05 2014 Fr!quﬂﬂc‘l’
Avg Type: Log-Pwr
art Freq 2 500000000 EHZWIJ: = |_._|| Trig: FreeRun AwgHA: 41100
IF Gl o gAnen; 30 68
1 Auto Tune
Ref Oset 07 dB Mkr1 &
10 deidiv - Ref 20,00 dBm =2
Lag
Center Freq
13. 750000000 GHz
Start Freq
2500000000 GHz
Stop Freq
28 00000000 GHz
CF Step
2250000000 GHz
’ |Aastn Man
FreqOffset
OHz
Start 2,50 GHz Stop 25.00 GHz
#Res BW 100 kHz #VEW 300 kHz Sweep 2.150 s (1001 pis)
sG g =raus
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Transmit by 802.11n HT40 Channel 3

At Specirem dralyges - Twept 50 |- -8
AL T = i - ML IRT ALIGH AUITL L1AEOE 8MSep 05 2014 Fr!quﬂﬂc‘l’
Avg Type: Log-Pwr 5
enter Freq 2.400000000 Gpl;llg: — I_._‘| Trig: Fres Run B He = 1001100
IF Gk ow gAmnen; 30 08
RS Mkr1 2.398 3 GHz RS Tl
10 dBidiv  Ref 20.00 dBm -44.744 dBm
Log
Center Freq
2400000000 GHz
Start Freq
2380000000 GHz
Stop Freq
2 ABO0O0000 GHz
| | CF Step
$ 10.000000 MHzZ
|Aastin Man
FreqOffset
D Hz
Center 240000 GHz Span 100.0 MHz
#Res B 100 kHz #VEW 300 kHz Sweep 9.600 ms {1001 pts)
sG gy =raus
At Specirem dralyges - Twept 50 |- -8
RL L r o SEHAECINT ALIGH AUITL L1JE-SE8MSep 05 2014 Frgqumc‘r
Freq 2.5000 Avg Type: Log-Pwr
o Z 00000 EHIW,,: ot ,_._,l Trig: Free Rum AvgHeld: 11100
IF Gk ow gAmnen; 30 08
ig4 Auto Tune
Ref Oset 07 dB Mir1 6.1
10 deidiv - Ref 20,00 dBm
Log
Center Freq
13. 750000000 GHz
Start Freq
2500000000 GHz
Stop Freq
28 00000000 GHz
CF Step
2.250000000 GHz
|Aastin Man
FreqOffset
D Hz
Start 2,50 GHz Stop 25.00 GHz
#Res BW 100 kHz #VEW 300 kHz Sweep 2.150 s {1001 pts)
sG g =raus
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Transmit by 802.11n HT40 Channel 9

At Specirem dralyges - Twept 50 |- -8
AL T - 58 O ALIGH ALITL LIRS0 aMSep 05 2014 Fr!quﬂﬂc‘l’
Avg Type: Log-Pwr
enter Freq 2.483500000 Gpl;llg: — |_,_|| Trig: Fres Run AvgHAA 100100
IF Gl oo gAren: 30 68
RS Mkr1 2.483 5 GHz MataTuns
10 dBidiv  Ref 20.00 dBm -56.152 dBm
Lag
Center Freg
243500000 GHz
Start Freq
2433500000 GHz
Stop Freq
2 EXIRO0000 GHz
CF Step
10000000 MHz
|Aastin Man
? Freq Offset
OHz
Center 248350 GHz Span 100.0 MHz
#Res BW 100 kHz FVBW 300 kHz Sweep 9.600 ms (1001 pts)
sG gy =raus
At Specirem dralyges - Twept 50 |- -8
AL - - ' ALIGH AT L1A14 BMSep 05 2014 Fr!quﬂﬂc‘l’
Avg Type: Log-Pwr
art Freq 2.500000000 EHIW,,: == ,_._,l Trig: Fres Rur AugHed: 5100
IF Gl oo gAren: 30 68
1 Auto Tune
Ref Oset 07 dB Mkr 5
10 derdiv - Ref 20,00 dBm
Lag
Center Freg
13. 750000000 GHz
Start Freq
2500000000 GHz
Stop Freq
28 00000000 GHz
CF Step
2250000000 GHz
| At Man
Freq Offset
OHz
Start 2,50 GHz Stop 25.00 GHz
#Res BW 100 kHz FVBW 300 kHz Sweep 2.150 s (1001 pis)
sG g =raus
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8.6 Restrict Band Emission Measurement Data

Test Date : 2014-09-09
Temperature 24T
Humidity : 52%
Atmospheric Pressure : 1023 hPa
Modulation Standard: IEEE 802.11b
Channel 1 Fundamental Frequency: 2412 MHz
Limit@3m . Ant
Frequency Ant-Pol Meter Corrected Result Margin Table .
. Remark (dBuV/m) High
(MHz) H/V Reading Factor (dBuV/m) (dB) (Deg.)
Peak | Ave. (cm)
2390.00 H 40.21 10.6 50.81 Peak 74 54 | -23.19 348 200
2390.00 H 35.24 10.6 45.84 Ave 74 54 -8.16 348 200
2390.00 V 49.64 10.98 60.62 Peak 74 54 | -13.38 360 100
2390.00 V 40.12 10.98 51.1 Ave 74 54 -2.9 360 100
Channel 11 Fundamental Frequency: 2462 MHz
Limit@3m . Ant
Frequency Ant-Pol Meter Corrected Result Margin Table .
. Remark (dBuV/m) High
(MHz) H/V Reading Factor (dBuV/m) (dB) (Deg.)
Peak | Ave. (cm)
2483.50 H 46.21 10.78 56.99 Peak 74 54 -17.01 0 200
2483.50 H 34.57 10.78 45.35 Ave 74 54 -8.65 249 200
2483.50 Vv 51.25 11.02 62.27 Peak 74 54 -11.73 251 100
2483.50 Vv 38.59 11.02 49.61 Ave 74 54 -4.39 251 100
Modulation Standard: IEEE 802.11g
Channel 1 Fundamental Frequency: 2412 MHz
Limit@3m . Ant
Frequency Ant-Pol Meter Corrected Result Margin Table .
) Remark (dBuV/m) High
(MHz) HIV Reading Factor (dBuV/m) (dB) (Deg.)
Peak | Ave. (Cm)
2390.00 H 51.87 10.54 62.41 Peak 74 54 | -11.59 147 200
2390.00 H 36.57 10.54 47.11 Ave 74 54 -6.89 147 200
2390.00 \% 57.83 10.98 68.81 Peak 74 54 -5.19 126 100
2390.00 V 40.31 10.98 51.29 Ave 74 54 -2.71 126 100
Channel 11 Fundamental Frequency: 2462 MHz
Limit@3m . Ant
Frequency Ant-Pol Meter Corrected Result Margin Table .
) Remark (dBuV/m) High
(MHz) HIV Reading Factor (dBuV/m) (dB) (Deg.)
Peak | Ave. (Cm)
2483.50 H 51.11 10.72 61.83 Peak 74 54 | -12.17 360 200
2483.50 H 33.75 10.72 44 .47 Ave 74 54 -9.53 263 200
2483.50 \ 60.36 11.02 71.38 Peak 74 54 -2.62 100 100
2483.50 Vv 40.81 11.02 51.83 Ave 74 54 -2.17 100 100
®
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Modulation Standard: IEEE 802.11n HT20

Channel 1 Fundamental Frequency: 2412 MHz
Limit@3m . Ant
Frequency Ant-Pol Meter Corrected Result Margin Table .
) Remark (dBuV/m) High
(MHz) HIV Reading Factor (dBuV/m) (dB) (Deg.)
Peak | Ave. (cm)
2390.00 H 61.85 10.55 72.4 Peak 74 54 -1.6 75 200
2390.00 H 40.02 10.55 50.57 Ave 74 54 -3.43 75 200
2390.00 \Y, 54.85 10.99 65.84 Peak 74 54 | -8.16 159 100
2390.00 \% 33.87 10.99 44.86 Ave 74 54 -9.14 159 100
Channel 11 Fundamental Frequency: 2462 MHz
Limit@3m . Ant
Frequency Ant-Pol Meter Corrected Result Margin Table .
) Remark (dBuV/m) High
(MHz) HIV Reading Factor (dBuV/m) (dB) (Deg.)
Peak | Ave. (cm)
2483.50 H 48.11 10.71 58.82 Peak 74 54 | -15.18 327 200
2483.50 H 31.75 10.71 42.46 Ave 74 54 | -11.54 327 200
2483.50 \% 59.23 11.01 70.24 Peak 74 54 -3.76 320 100
2483.50 \% 38.69 11.01 49.7 Ave 74 54 -4.3 320 100
Modulation Standard: IEEE 802.11n HT40
Channel 3 Fundamental Frequency: 2422 MHz
Limit@3m . Ant
Frequency Ant-Pol Meter Corrected Result Margin Table .
) Remark (dBuV/m) High
(MHz) H/V Reading Factor (dBuV/m) (dB) (Deg.)
Peak | Ave. (cm)
2390.00 H 49.57 10.53 60.1 Peak 74 54 -13.9 76 200
2390.00 H 35.78 10.53 46.31 Ave 74 54 -7.69 76 200
2390.00 \% 60.34 10.97 71.31 Peak 74 54 -2.69 63 100
2390.00 \% 37.69 10.97 48.66 Ave 74 54 -5.34 63 100
Channel 9 Fundamental Frequency: 2452 MHz
Limit@3m . Ant
Frequency Ant-Pol Meter Corrected Result Margin Table .
) Remark (dBuV/m) High
(MHz) H/V Reading Factor (dBuV/m) (dB) (Deg.)
Peak | Ave. (cm)
2483.50 H 47.23 10.7 57.93 Peak 74 54 | -16.07 106 200
2483.50 H 33.85 10.7 44.55 Ave 74 54 -9.45 106 200
2483.50 V 55.09 11.01 66.1 Peak 74 54 -7.9 216 100
2483.50 \% 38.37 11.01 49.38 Ave 74 54 -4.62 216 100

Notes:1. Result = Meter Reading + Factor

2. Factor = Antenna Factor + Cable Loss — Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and video bandwidth is 3

MHz for Peak detection at frequency above 1GHz.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and video bandwidth is 10Hz
for Average detection at frequency above 1GHz.
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9. Power Spectral Density

9.1 Test Limit

The Maximum of Power Spectral Density Measurement is 8dBm.

9.2 Test Procedure

a. The transmitter output was connected to spectrum analyzer.
b. The spectrum analyzer’s resolution bandwidth were set at 3KHz RBW and

10KHz VBW as that of the fundamental frequency. Set the sweep time=auto couple.
c. The power spectral density was measured and recorded.

9.3 Test Setup Layout

LT Spectrum

Analvzer

9.4 Measurement Equipment

Instrument/Ancillary | Model No. |Manufacturer| Serial No. | Calibration Date | Valid Date
Spectrum Analyzer | N9010A Agilent  |MY51350515, 2013.09.29 2014.09.29
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9.5 Test Result and Data

Test ltem Power Spectral Density
Test Mode Transmit by 802.11b
Test Date 2014-09-03
Frequency Power Spectral Density Limit
Channel Result
(MHz) (dBm/3kHz) (dBm/3kHz)
01 2412 -20.386 8 Pass
06 2437 -18.463 8 Pass
11 2462 -19.132 8 Pass
Channel 01 (2412MHz)
Agibet Spectrem drotyper - Sweph 0 ”Iﬁg
L r A E L IGH W1 11 Hr::;' i}l:ll'uull ..':.I-I ——
enter Freq 2.412000000 GPIE: — -_._nl e :"-'g“:ll':‘:.;:%er -:“—M 3430 quency
IF Gaincl ow BAren: 30 dB DE!
Mkrl 2.413 68 GHz Auto Tune
Ref ONeet 07 dB e Sl S
10 dBidiv Rgl‘ 0.00 |:IE_m . . : . -£U.38b dbBm
Center Freq
2412000000 GHz
¢
Start Freq
2ASTO0N000 GHz
Stop Freq
2 427000000 GHz
CF Step
3000000 MHz
| Bty Man
FreqOffset
OHz
Center 241200 GHz Span 30.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 3.163 s (1001 pis)
sG g =raus
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Channel 06 (2437MHz)

At Specirem dralyges - Twept 50 |- -8
AL T - 53 O ALIGH ALITL L1:1 RS BMSep 05 2014 Fr:qu:ﬂqr
Avg Typs: Log-Pwr 3
enter Freq 2.437000000 Gp'f,'lﬁ: == ,_._,l Trig: Fres Rur AugHed: 3100
IF Gl oo gAren: 30 68
4 a = &n Auto Tune
Ref Ozt 0T 4B Mkr1 .:.I-’-.C’a; 0 ._=H‘z
10 dEidiv - Ref 0,00 dBm -18.463 dBm
Log
Center Freq
T 2437000000 GHz
Start Freq
} 2472000000 GHz
Stop Freq
2 AB2000000 GHz
CF Step
3000000 MHz
| At Man
FreqOffset
OHz
Center 243700 GHz Span 30.00 MHz
#Res BW 3.0 kHz #VEW 10 kHz Sweep 3.163 s (1001 pts)
sG g =raus
Channel 11 (2462MHz)
At Specirem dralyges - Twept 50 |- -8
RL il [ T ALIGH AITL 115003 AH S ep 03, 2814 Fregusney
Avg Typs: Log-Pwr 3
enter Freq 2.462000000 Gp'f,'lﬁ: == ,_._,l Trig: Fres Rur AugHed: 3100
IF Gl oo gAren: 30 68
4 a ag Auto Tune
Ref Ozt 0T 4B Mkr1 .:.I-’-E-'I i_:-_ﬁ ._=H‘z
10 dEidiv - Ref 0,00 dBm -19.132 dBm
Log
Center Freq
2462000000 GHz
) Start Freq
2447000000 GHz
| Stop Freq
2477000000 GHz
CF Step
1 3000000 MHz
|Aastin Man
FreqOffset
OHz
Center 246200 GHz Span 30.00 MHz
#Res BW 3.0 kHz #VEW 10 kHz Sweep 3.163 s (1001 pts)
sG g =raus
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Test Item Power Spectral Density
Test Mode Transmit by 802.11g
Test Date 2014-09-03
Frequency Power Spectral Density Limit
Channel Result
(MHz) (dBm/3kHz) (dBm/3kHz)
01 2412 -27.948 8 Pass
06 2437 -27.594 8 Pass
11 2462 -27.586 8 Pass
Channel 01 (2412MHz)
TSR R - : (TEEE
enier Freq 2412000000 6H ] F.m'm'n' A g Log P -5,. 2 Frequency
IFGpincl oo e Mkr1 2.419 20 GHz Auto Tune
Ref Offest 0.7 dB I¥lR e S
1:.::;-.|=~-<|n Rgl‘ 0.00 |:IE}m . . : . £ ':‘.'; aem
Center Freq

2412000000 GHz

& . StartFreq
2357000000 GHz
Stop Freq
2427000000 GHz
CF Step
2000000 MHz
|Auto Mam
Freq Offset
D HE
Genter 2.41200 GHz Span 30.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 3,163 5 (1001 pts)
I¥E g =ramus
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Channel 06 (2437MHz)

At Specirem dralyges - Twept 50 |- -8
RL il [ “3 R Al AL IGH AT 1132157 BHSep 03, 2814 Fregusney
Avg Typs: Log-Pwr 3
enter Freq 2.437000000 Gpl;llg: — |_,_|| Trig: Fres Run AwerHed: 41100
IFGainck ow gAren: 30 68
» Auto Tune
Ref Ofeet 0.7 dB Mkr1 2.43
10 deidiv - Ref 0,00 dBm
Log
Center Freq
2437000000 GHz
,' Start Freq
| | 2472000000 GHz
| |
| Stop Freq
2 AB2000000 GHz
CF Step
3000000 MHz
|Aasti Man
FreqOffset
O Hz
Center 243700 GHz Span 30.00 MHz
#Res BW 3.0 kHz #VEW 10 kHz Sweep 3.163 s (1001 pts)
sG g =raus
Channel 11 (2462MHz)
At Specirem dralyges - Twept 50 |- -8
RL il [ T AL IGH AT 1131:1% BHSep 03, 2214 Fregusney
Avg Type: Log-Pwr
enter Freq 2.462000000 Gpl;llg: — |_,_|| Trig: Fres Run AwerHed: 300
IFGainck ow gAren: 30 68
- Auto Tune
Ref OFset 07 dB Mkr1 2.45
10 deidiv - Ref 0,00 dBm
Log
Center Freq
2462000000 GHz
‘3 Start Freq
| 2447000000 GHz
[ | | Stop Freq
2477000000 GHz
I
. CF Step
I 3000000 MHz
| At Man
FreqOffset
O Hz
Center 246200 GHz Span 30.00 MHz
#Res BW 3.0 kHz #VEW 10 kHz Sweep 3.163 s (1001 pts)
sG g =raus
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Test Item Power Spectral Density

Test Mode Transmit by 802.11n (20MHz)

Test Date 2014-09-03

Channel Frequency | Power Spectral Density Limit Result
(MHz) (dBm/3kHz) (dBm/3kHz)

01 2412 -29.703 8 Pass
06 2437 -29.513 8 Pass
11 2462 -29.285 8 Pass

Channel 01 (2412MHz)

Auplant Spectrum dralymer - Swept i L [ i
RL 3 A SLHALIRT ALIGH i L1520 B Sen 05, 2214 Fr.:qlizn.cy:.m

Ay Type: Log-Pwr TRACE| 56

enter Freq 2.412000000 GPI:‘E: = ,_._,l Trig: Frae Rum AugHeld: 41100 e M,
IF Ginincl, oo B8Araen: 30 dB DET

Ref OFeet 0.7 4B Mkr1 2.408 22 GHz ACRDTiina

10 dzidiv - Ref 0,00 dBm -29.703 dBEm
Cemnter Freq

2412000000 GHz

StartFreq
¢ ! 2357000000 GHz
| Stop Freq
2427000000 GHz
CF Step
2000000 MHz
At Mam
Freq Offset
D HE
Genter 2.41200 GHz Span 30.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 3,163 5 (1001 pts)
I¥E g =ramus
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Channel 06 (2437MHz)

Apbet Spectrum Aralyrer - Swept 50 e
RL ] _w 530 Al ALIGH AT 112358 BMSep 03, 2814 Fregusney
Avg Type: Log-Pwr
enter Freq 2.437000000 Gpl;llg: - |_._|| Trig: Frae Run Awgetd: 31100
IFGpincl oo BAren; 30 4B
rq nne e Auto Tune
Ref Ofest 0.7 dB P-."ll-'i 1 .’_'.I;-'l:l .I:I-_F n:-H‘z
10 deidiv  Ref 0,00 dBm -29.513 dBm
Lag
Center Freq
2437000000 GHz
Start Freq
[ 'l' 2AZI000000 GHz
) |
Stop Freq
| 2 AB2000000 GHz
CF Step
| 3000000 MHz
[ Man
Freq Omset
OHz
Center 243700 GHz Span 30.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 3.163 s (1001 pis)
sG g =raus
Channel 11 (2462MHz)
Apbet Spectrum Aralyrer - Swept 50 e
RL 1 [ ‘T AL IGH AT 112403 BHSep 05, 2214 Fregusney
Avg Typs: Log-Pwr 3
enter Freq 2.462000000 Gpl;llg: - |_._|| Trig: Frae Run Awgetd: 31100
IFGpincl oo BAren; 30 4B
1 9 A5 - Auto Tune
Ref Ofest 0.7 dB P-."ll-'i 1 .’_'.I?O':':l G'J n:-H‘z
10 deidiv  Ref 0,00 dBm -29.285 dBm
Lag
Cemnter Freq

Center 246200 GHz
#Res BW 3.0 kHz

it

#VBW 10 kHz

Span 30.00 MHz
Sweep 3163 s (1001 pis)

g =raus

2 AE2000000 GHz

Start Freq
2447000000 GHz

Stop Freq
2 4TT000000 GHz

CF Step
2000000 MHz
st Man

FreqOffset
0 Hz
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Test Item Power Spectral Density
Test Mode Transmit by 802.11n (40MHz)
Test Date 2014-09-03
Frequency Power Spectral Density Limit
Channel Result
(MHz) (dBm/3kHz) (dBm/3kHz)
03 2422 -32.992 8 Pass
06 2437 -32.006 8 Pass
09 2452 -32.061 8 Pass
Channel 03 (2422MHz)
:mwmnnnm-wsn e £ .".IE'B.E
enter Freq 2422000000 GHz it i Ty Log -5,. | Frequency
IFGimincl, cow H Mkrl 2.416 95 GHz Auto Tune
Fef Ofest 0.7 4B s st ol
1:.::;-.|=~-<|n Rgl‘ 0.00 |:IE}m =3, 9 [
Center Freq
2422000000 EHz
StartFreq
? | 2357000000 GHz
Stop Freq
2447000000 GHz
CF Step
5000000 MHz
| St Man
Freq Offset
DHz
Center 242200 GHI Span 50,00 MHz
#hes BW 3.0 kHz #VBW 10 kHz Sweep 5.272 s (1004 pis)
I¥E g =ramus
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Channel 06 (2437MHz)

At Specirem dralyges - Twept 50 |- -8
AL T - 53 O ALIGH AT L1121 BS54 BMSep 05 2214 Fr:qu:ﬂqr
Avg Type: Log-Pwr
enter Freq 2.437000000 Ggﬁ: = |_._|| Trig: FreeRun AwgHA: 41100
IF Gl oo gAren: 30 68
e Mkr1 2.452 00 GHz RS Tl
10 dEidiv - Ref 0,00 dBm -32.006 dBm
Log
Center Freq
2437000000 GHz
Start Freq
.. 2412000000 GHz
Stop Freq
2452000000 GHz
. CF Step
) 5000000 MHz
|Aasts Man
FreqOffset
OHz
Center 243700 GHz Span 50.00 MHz
#Res BW 3.0 kHz #VEW 10 kHz Sweep 5.272 s (1001 pts)
sG g =raus
Channel 09 (2452MHz)
At Specirem dralyges - Twept 50 |- -8
RL il [ T AL IGH AT L7:1 B0 BH Sep 03, 2514 Fregusney
Avg Type: Log-Pwr 5
enter Freq 2.452000000 Gpﬂﬁ: == ,___,l Trig: Fres Rur AugHed: 700
IF Gl oo gAren: 30 68
4 0 AE = Auto Tune
Ref Ozt 0T 4B Mkr1 .:.':’-.D-af IC ._:H‘z
10 dEidiv - Ref 0,00 dBm -32.061 dBm
Log
Center Freq
2452000000 GHz
Start Freq
| ‘ 2AZTOO0000 GHz
|
Stop Freq
2477000000 GHz
|
CF Step
5000000 MHz
|Aasts Man
FreqOffset
OHz
Center 245200 GHz Span 50.00 MHz
#Res BW 3.0 kHz #VEW 10 kHz Sweep 5.272 s (1001 pts)
sG g =raus
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CERPASS TECHNOLOGY CORP.

Report No.: SEFI11409003

10. Restricted Bands of Operation

Only spurious emissions are permitted in any of the frequency bands listed below:

6.21500 — 6.21800
6.26775 — 6.26825
6.31175 - 6.31225
8.29100 — 8.29400
8.36200 — 8.36600
8.37625 — 8.38675
8.41425 — 8.41475
12.29000 — 12.29300
12.51975 — 12.52025
12.57675 - 12.57725
13.36000 — 13.41000

74.80000 — 75.20000
108.00000 — 121.94000
123.00000 — 138.00000
149.90000 — 150.05000
156.52475 — 156.52525
156.70000 — 156.90000
162.01250 — 167.17000
167.72000 — 173.20000
240.00000 — 285.00000
322.00000 — 335.40000

1660.0 - 1710.0
1718.8 - 1722.2
2200.0 —2300.0
2310.0 - 2390.0
2483.5 -2500.0
2655.0 - 2900.0
3260.0 — 3267.0
3332.0 - 3339.0
3345.8 — 3358.0
3600.0 —4400.0

MHz MHz MHz GHz
0.09000 — 0.11000 16.42000 — 16.42300 399.9-410.0 4.500 - 5.250
0.49500 — 0.505** 16.69475 — 16.69525 608.0 -614.0 5.350 - 5.460
2.17350 — 2.19050 16.80425 — 16.80475 960.0 — 1240.0 7.250 —-7.750
4.12500 — 4.12800 25.50000 — 25.67000 1300.0 — 1427.0 8.025 - 8.500
417725 - 417775 37.50000 — 38.25000 1435.0 — 1626.5 9.000 —9.200
4.20725 - 4.20775 73.00000 - 74.60000 1645.5 — 1646.5 9.300 — 9.500

10.600 — 12.700
13.250 — 13.400
14.470 — 14.500
15.350 — 16.200
17.700 — 21.400
22.010-23.120
23.600 — 24.000
31.200 — 31.800
36.430 — 36.500
Above 38.6

**. Until February 1, 1999, this restricted band shall be 0.490-0.510 MHz

10.1 Labeling Requirement

The device shall bear the following statement in a conspicuous location on the device:

This device complies with part 15 of the FCC Rules. Operation is subject to the following two

conditions: (1) This device may not cause harmful interference, and (2) this device must accept

any interference received, including interference that may cause undesired operation.
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